

**Report Number : VNMT20057028**



**Intertek Vietnam Ltd.**

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099

Fax: (84-28) 62971098 Email: [consumergoods.vietnam@intertek.com](mailto:consumergoods.vietnam@intertek.com)

Hanoi office:3rd floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel:(84-24)37337094 Fax:(84-24)37337093 Website:[www.intertek.com](http://www.intertek.com)

**TEST REPORT****NUMBER : VNMT20057028****DATE : 29-Dec-2020**

**APPLICANT : CONG TY DAU TU VA PHAT TRIEN NAM SON**  
406/72 CONG HOA, WARD 13, TAN BINH DISTRICT, HO CHI  
MINH CITY, VIET NAM

**ATTN : MR. HUNG**

Sample Description As Declared : One (01) Piece Of Submitted Fabric Samples Said To Be Interlining With  
100% Cotton

Color : White

No. of Sample : 01

Order No./PO No. : -

Buyer Name : -

Country Of Origin : Vietnam

Style No. : DS80145

Fiber Content : 100% Cotton

Exported To : USA

Article No. : -

Manufacture Name : Primer

Date Received/Date Test Started : 23 Dec 2020

Date Confirmation Received : 24 Dec 2020

---

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED  
PAGE(S)**

---

AUTHORIZED BY  
FOR INTERTEK VIETNAM LTD. [HO CHI MINH]



PHUONG LE  
SOFTLINES GENERAL MANAGER

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

**Intertek Vietnam Ltd.**

Page 1 of 2

TEST REPORT

NUMBER : VNMT20057028

DATE : 29-Dec-2020

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

**1. pH Value.**

AATCC TM81-1996e2(2016)e

Result 7.4

**2. Total Lead (Pb) Content In Surface Coating**

. Acid Digestion Method Was Used And Total Lead Was Determined By Inductively Coupled Argon Plasma Spectrometry

Tested Component	Result (ppm)
(1)	<20

REMARK:

< = Less Than

ppm = part per million = mg/kg

Tested Component :

(1) Clear Coating On Fabric

**3. Formaldehyde Spot Test**

Spot Test AATCC 94:2012

Tested Components	Result
(2)	Positive

REMARK:

Tested Component:

(2) White Fabric With Clear Coating

---

## END OF THE TEST REPORT ##

*This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.*

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Page 2 of 2

**Intertek Vietnam Ltd.**

Hochiminh office: 5th,6th,7th floor, Lobby D, S.O.H.O Biz Office Building, No. 38 Huynh Lan Khanh St., Ward 2, Tan Binh District, Ho Chi Minh City, Vietnam. Tel: (84-28) 62971099

Fax: (84-28) 62971098 Email: [consumergoods.vietnam@intertek.com](mailto:consumergoods.vietnam@intertek.com)

Hanoi office:3rd floor, Au Viet Building, No.01 Le Duc Tho Street, Mai Dich Ward, Cau Giay District, Hanoi, Vietnam. Tel:(84-24)37337094 Fax:(84-24)37337093 Website:[www.intertek.com](http://www.intertek.com)